NORTH AMERICA

LBS‘I?LG Eg L)

FLOOR STRIPPER

BULL
OWNER’S MANUAL AND PARTS BOOK

LBARTELLGLOBALJ

Doc. # OIPB-C15002
Orig. Rel. — 11/2018
Curr. Rev. - 01



RRRRRRRRRRRR

BULL FLOOR STRIPPER CO M\I Ec OIPB — C15002

OWNER'S MANUAL BARTELL(Z)CcLOBAL
N—/

SPECIFICATIONS

BULL
Dimensions

Working Width, mm (in) 450 (17.7)
Overall Width, mm (in) 500 (19.6)
Overall Length, mm (in) 810 (31.9)
Overall Height, mm (in) 1040-1130 (41-44.5)

Weight
Weight, kg (Ib) 245 (539)
Removable Weight, kg (Ib) 107 (236)
Inboard weight 2x 18 (40)
Outboard Weight 2x 30 (66)
Handle Weight 11 (24)

Power Source

Power kw (HP) 1.5(2)
Volts (V) 110
Frequency (Hz) 60
Amperage (A) 16.4




RRRRRRRRRRRR

BULL FLOOR STRIPPER CO M\I EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST1-BULL

Frame

Figure 3: BULL Frame

13



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C8NT

LBARTELL(@)GLOBALJ
=/

BULL FRAME - PARTS LIST 1

OIPB — C15002

ltem # Part # Description QTY Remarks

1 8761200130 Linear bearing housing 2
4 8727101500 Fender Motor 1
5 87LBCD30A2LS Linear-Bearing 4

6 8727100100 Main Plate 1
12 8727103204 Connection bracket 1
18 8761210130 Grease Nipple 2
24 87612030201 Sealing 4
30 8770261800 Bracket for Rubber Block 2
69 8727100900 Bracket for Drive Adjustment 1
89 8761411050 Tension Spring 1
207 8705421812 Hose clamp 2
208 8761300147 Circlip 4
223 14447 Washer, M6 11
228 11769 Screw, Hexagon M8x16 19
229 11614 Spring Washer M8 10
230 11667 Washer M8 12
246 8761310052 Screw, Allen M12x65 4
247 10452 Screw, Hexagon M8x40 2
248 11619 Screw, Hexagon M8x25 6
249 11615 Nut M8 2
250 8761320002 Sliding nut M8 4
251 31135 Screw, Allen M6x16 5
252 10521 Spring Washer M6 3

14




NORTH AMERIGCA

BULL FLOOR STRIPPER CO

&

OIPB — C15002

OWNER’S MANUAL BARTEL L(@)G LOBALJ
PARTS LIST 2 -BULL
Tools

Figure 4: BULL Tools

BULL TOOLS - PARTS LIST 2

ltem # Part # Description QTY Remarks
7 8727101200 Blade Holder 1
9 8727101703 Bracket for Blade 350mm 1
121 8727101800 Chisel Holder 1
265 8761330016 Washer, Serrated M8 6
268 31106 Screw, Allen M8x20 5
269 8761340007 Threaded pin M8x10 2

15




NORTH AMERIGCA

BULL FLOOR STRIPPER CO M\I EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST 3-BULL

Connecting Rod

Figure 5: BULL Connecting Rod

BULL CONNECTING ROD - PARTS LIST 3

ltem # Part # Description QTY Remarks
13 8747280 Circlip 1
17 876160102ZC3 Bearing 3
19 8727101604 Connecting Rod 1
20 8784833080 Slide bush 20mm 1
22 8784832315 Slide bush 15mm 3

16




RRRRRRRRRRRR

BULL FLOOR STRIPPER CO N\I EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST 4-BULL

Connection Bracket

Figure 6: BULL Connection Bracket

17



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C&NT

LBARTELL(@)GLOBALJ
=/

BULL CONNECTION BRACKET - PARTS LIST 4

OIPB — C15002

ltem # Part # Description QTY Remarks

8 87212313 Plug Housing 1

10 87502020131 Plug Pin Mounting 1

12 8727103204 Connection bracket 1

14 87502020121 Jack in the Housing 1

16 8750202013 Socket housing 1
205 87502023M25 Cable Gland 4
209 | 87502023M25MS Cable Gland 2
231 8761310062 Screw, Skt. Button Hd. M5x12 5
266 8761330042 Washer, Serrated M5 4

18




NORTH AMERIGCA

C8NT

LBARTELL(@)GLOBALJ
=/

BULL FLOOR STRIPPER
OWNER’S MANUAL

OIPB — C15002

PARTS LIST5-BULL

Rear Wheels

Figure 7: BULL Rear Wheels

BULL REAR WHEELS - PARTS LIST 5

ltem # Part # Description QTY Remarks
21 8727101605 Wheel axis 1
23 8780202051 Drive Wheel 1
25 8761206004 Bearing 4
27 8727101607 Collar 2
29 8780202050 Binding Wheel 2
228 11769 Screw, Hexagon M8x16 19
235 14267 Washer, M12 12
251 31135 Screw, Allen M6x16 5
252 10521 Spring Washer M6 3
259 8761330041 Washer, Wide 6,4x25 2
260 14269 Screw, Hexagon M12x35 8
261 10735 Spring Washer M12 8
259 8761330041 Washer, Wide 6,4x25 2

19




RRRRRRRRRRRR

BULL FLOOR STRIPPER CO u\l EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST 6 —BULL

Drive Unit

Figure 8: BULL Drive Unit

21



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C&NT

LBARTELL(@)GLOBALJ
=/

BULL DRIVE UNIT —= PARTS LIST 6

OIPB — C15002

ltem # Part # Description QTY Remarks
31 8727100603 Square bracket 2
32 8770261850 Rubber Block 2
33 8727100600 Motor mounting plate 1
35 8750202041G Gearbox 1
37 8750212241US Drive Unit Motor 1
38 8790270210 Hose clamp 45 mm 2
39 8727101606 Wheel on Drive Motor 2
40 87GN6049510I Clamping lever 2
131 8750212341US Capacitor 1
223 14447 Washer, M6 11
227 10069 Nut M6 6
228 11769 Screw, Hexagon M8x16 19
245 11622 Nut M10 6
251 31135 Screw, Allen M6x16 5
253 11753 Screw, Allen M10x35 4
254 11442 Washer, Serrated M10 6
255 8761310014 Screw, Hexagon M10x12 1
256 11615 Nut M8 2
257 31008 Screw, Hexagon M10x20 2
258 8761340004 Threaded pin M6x10 2

22




RRRRRRRRRRRR

BULL FLOOR STRIPPER CO M\I EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST 7=BULL

Figure 9: BULL Handle

23



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C&NT

LBARTELL(@)GLOBALJ
=/

BULL HANDLE - PARTS LIST 7

OIPB — C15002

ltem # Part # Description QTY Remarks
38 8790270214 Hose clamp 40 mm 2
42 8750201001 Drive Unit Switch complete 1
43 8727103500 Handle 1
44 8730100304 Drive Unit Lever Alloy 1
45 8750201002 Drive Unit Switch Head 1
46 8727103600 Handle Cover 1
47 8770212610 Rubber Grip 2
200 8790200026 Rubber Block 4
201 8705421812 Hose clamp 1
220 10076 Washer M4 8
221 10182 Nut M4 8
222 8761330007 Washer, Wide 6,4x18x1,5 4
223 14447 Washer, M6 11
224 30281 Screw, Hexagon M6x25 1
11746
225 8761310029 Screw, Hexagon M6x16 3
226 8761310061 Screw, Allen M6x25 1
227 10069 Nut M6 6

24




RRRRRRRRRRRR

BULL FLOOR STRIPPER CO M\I EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST 8 —=BULL

Motor Protective

Figure 10: BULL Motor Protection

25



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C&NT

LBARTELL(@)GLOBALJ
=/

BULL MOTOR PROTECTION — PARTS LIST 8

OIPB — C15002

ltem # Part # Description QTY Remarks
48 8727103605 Switchbox 1
49 8751111111 Switch Box 1
51 8751111120US Motor Protective 1
53 8751203001US Low Voltage Protective 1
55 87502033061 LED Element 1
57 87216773 Indicator Light 1
117 8750201004 Motor Protective 1
125 8750203025 Fuse Holder 1
127 8750203010A Fuse 10 A 1
200 8790200026 Rubber Block 4
202 | 87502023GMM16 Nut 1
203 87502023M16 Cable Gland 1
204 | 87502023GMM25 Nut 3
205 87502023M25 Cable Gland 4
206 8750201013 Hour meter 1
220 10076 Washer M4 8
221 10182 Nut M4 8

26




NORTH AMERIGCA

BULL FLOOR STRIPPER CO

OWNER’S MANUAL BARTELL(

DA

OIPB — C15002

JGLOBALJ

(

PARTS LIST9-BULL

Drive Adjustment Lever

N
)/

/TN
A

Ny

J—

Figure 11: BULL Drive Adjustment Lever

BULL DRIVE ADJUSTMENT LEVER — PARTS LIST 9

Item # Part # Description QTY Remarks
71 8727100801 Spacer Drive adjustment 2
73 8727100802 Shaft Drive Adjustment 1
75 8761206002 Bearing 2
77 8727100800 Drive adjustment Lever 1

229 11614 Spring Washer M8 10
230 11667 Washer M8 12
241 8761330026 Washer, Wide M10x25x3 2
242 10068 Screw, Countersunk M6x16 2
243 14997 Screw, Hexagon M10x45 2
244 41516 Washer, M10 6
245 11622 Nut M10 6
248 11619 Screw, Hexagon M8x25 6

27




NORTH AMERIGCA

c OIPB — C15002

ﬁ})GLOBALJ

BULL FLOOR STRIPPER CO

OWNER’S MANUAL BARTELL(

L

(

This Page Left Intentionally Blank

28



RRRRRRRRRRRR

BULL FLOOR STRIPPER CO N\I EC OIPB - C15002

OWNER'’S MANUAL BARTELL(Z)cLOBAL
N—/

PARTS LIST 10 = BULL

Bearing Housing

I

Figure 12: BULL Drive Bearing Housing

29



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C8NT

LBARTELL(@)GLOBALJ
=/

BULL BEARING HOUSING - PARTS LIST 10

OIPB — C15002

ltem # Part # Description QTY Remarks

2 8755031120US Motor 1
3 8727101601 Main Bearing Housing 1
15 8727101602US Eccentric Drive Shaft 1
17 876160102ZC3 Bearing 3
83 8727112258 Spacer Bearing Housing 1
85 8727101603 Drive Shaft Spacer 1
87 8727101704 Rod Bearing Washer 1
133 8755031126 Capacitor 540-648yF 1
135 8755031125 Capacitor 40yF 1
137 8755010016 Connection Box 1
204 | 87502023GMM25 Nut 3
205 87502023M25 Cable Gland 4
244 41516 Washer, M10 6
262 11802 Nut, Nylon M10 4
263 13349 Screw, Hexagon M10x70 4
265 8761330016 Washer, Serrated M8 6

30




RRRRRRRRRRRR

BULL FLOOR STRIPPER CO N T Ec OIPB - C15002
) J

72\
OWNER'S MANUAL BARTELL (B)crtoBaAL
N—/

PARTS LIST 11 — BULL

Figure 13: BULL Drive Adjustment Lever

31



BULL FLOOR STRIPPER
OWNER’S MANUAL

NORTH AMERIGCA

C8NT

LBARTELL(@)GLOBALJ
=/

BULL MOTOR PROTECTION —= PARTS LIST 11

OIPB — C15002

ltem # Part # Description QTY Remarks
102 8727100401R Weight outside right 1
104 8727100201R Weight inside right 1
107 8727101700 Scraper 2
109 8727101608 AXxis inner Weight 2
111 87GN1141070 Snap Pin 1
113 87GN1112014B Chain for Pin 1
228 11769 Screw, Hexagon M8x16 19
229 11614 Spring Washer M8 10
230 11667 Washer M8 12
231 8761310062 Screw, Skt. Button Hd. M5x12 5
232 11844 Spring Washer M5 1
233 8761330037 Washer, Wide 5,3x15x1,25 1
234 60134 Screw, Hexagon M12x45 4
235 14267 Washer, M12 12
236 11924 Screw, Hexagon M10x40 2
237 11621 Spring Washer M10 2
238 8761330022 Washer, Wide 10,5x30x3 2
239 8761330040 Washer, Wide 12,5x35x1,5 2
240 10730 Nut M12 2

32




